. Bimplicity
PARTS
MANUAL

MODEL
6000

ATTACHMENTS
&ACCESSORIES

36" SNOW THROWER

MFG. NO. 1690169

307" ROTARY TILLER

MFG. NO. 1650154

42" SNOW PLOW & DOZER BLADE
MFG. NO. 1690085

42" SNOW PLOW & DOZER BLADE HITCH
MFG. NO. 1690188

VACUUM COLLECTOR

MFG. NO. 1690226

36" VACUUN COLLECTOR ADAPTOR
MFG. NO. 1690228

427 VACUUM COLLECTOR ADAFTOR
MFG. NO. 1880227

YACUUM COLLECTOR CART COVER
MFG. NO. 1600395

ROVING NOZZLE
MFG. NO. 1690031
REAR GRASS CATCHER
MFG. NO. 1690229
HOUR METER
MFG. NO. 1690157
DUMP CART
MFG. NO. 1600236
LIFT LEVER
MFG. NC. 1690195
HUB CAPS

MFG. NO. 1600027
HUB CAPS

MFG. NO. 1690181
WINTERIZING KIT
MFG. NO. 1690151

TP « 360
PRINTED [N LLG. A,
7611



Attention Dealers:

This manual isone of the new style parts manuals which Simplicity
is issuing We trust you will find that this manual contains mors
information than previously offered in parts manuals, including
important facts which will help you with repair work and parts
ordering

The new loose-leaf format allows for easier updaiing of specific
sections should it be necessary and, in gezneral, makes the rmanuat
easier 1o work with in day to day use.

For quick, accurate reference when making warranty claims, group
numbers are now given with each parts section. Also note that
sarial numbers of units are now listed to locate any difference in
parts which may occur in later models. Be aware of these unit
sertal numbers when ordering parts.

Standard torques appear in a chart at the end of the manual, while
important individual torques are given on specific parts drawings.
These provide easy reference notes for repair and troubleshacting.

CRITICAL and MAJOR notations point out important facts or in-
structions which relate to safety or reliability and machine quality.
The CRITICAL notation pinpoints characteristics which, if not
properly followed, can create a safety hazard. The MAJOR nota-
tion marks characteristics which, if not properly followed,
may restit in operating failure, shortened product life, or greatly
reduced quality of the unit.

We are confident that you will find that these new format parts

manuals contain more complete infarmation for your benefit, and
that they are much easier to use.

Simplicity
Technical Pubiications

) Simplicity Manufacturing Co., Division of Altis-Chalmers Corporation, 1976



Table of Contents

36" SNOW THROWER ... s it i e et m it m st ma s am s ama s a s mnm s marmrnns 2
BODY & ROTOR GROLIP .o it i i it st i i e ctdmmaac e ccaeeaecaeeen 2
DRIVE GROUP . e ittt ittt ittt it et it e s atimnnssamrannns 4
SPOUT & MISC, GROUP L. e e e e ittt s s m e s o
PUSHBAR & PTO GROUP L. i e e st i ie s ma s m e s a s a e ta e a e g

B0 ROTARY TILLER ... i ittt tr s ittt ttn amma e eaa e eaaaaeeaaaanamans 10
DEFLECTOR & TINE GROUP ... et ee i ae ittt a st aan s sasnannnns 10
DRIVE & CLUTCH GROUP o it it st et b me e mr e sarmaa s enmamnannnns 12
] 0 | 14
HITCH & LIFT GROUP e e e it et mm s et a s m e sn s mnamens 16

427 SNOW PLOW & DOZER BLADE ... . i ii i et ae e ettt st n s 18

427 SNOW PLOW & DOZER BLADE HITCH ... .. i e i et ta i aara s 20

I I T 22

L 1 24

REAR GRASS CATCHER .. ... . i et st et et et at i aimnnnnnnnsns 28

VA UM COLLECTOR i it it ettt ettt tmame s caimn e rannnaenns 28
HOUSING & ENGINE GROUP i ittt e ree e reaanns 28
Lo O 0 | 30

ROVING NOZ 2L E .. ..t e ettt e ettt et e m st narannnaranarann 32

36" VACUUM COLLECTOR ADAPTOR .. it ittt i eee et emaaa et araanenns 34

42 VACUUM GO LLECTOR ADAP TOR ... i i it e e e et e e et 34

VACUUM COLLECTOR CART COVER .. .. i i it s e et et st 36

L = 38

L 38

L 40

L LI =2 | L 4G

STANDARD HARDWARE TORQUE SPECIFICATIONS . ... ... iiiraeeens, inside Back Cover



Group 981754

'. |}
5 mpl":"-" Body & Rotor Group

5 TORQUE TC 4550 FT./LES.

\:,\;@ 3 g g \T 7
B .

>

CLEARANCE BETWEEN OUTSIDE
OF DRIVEN SPROCKET & SIDE FLATE
TO BE .E1 & .06,

NOQTE: USE STANCARD HARDWARE
TORALE SPEC. NO. 173208 UNLESS
GTHERWISE NOTED.



Mifg. No. 1690168

Body and Rotor Group

Limplicity

Ref. Part 11-76
MNao. N, Oy, Serial MNa. Dazeription

1 1068481 1 1000060)-[ ] BEAHING

2 106774 1 (o000 - b DEFLECTOR

3 161247 1 (00000)-1 I DECAL, Salety

4 9727 2 (DOQ0m-[ ]' CAPSCREW, 1/4-20 x 5/8

5 915622 =] 1Ba0060;-{ ] MUT, Hex, 1/4-20

] ol BaG4 2 [O0000;- [ H LOCKWASHER, 1/4

7 o] 7358 10 (OO0 { I LOCKWASHER, 5716

B 917372 10 LOOCRH-( ] MNUT, Hex, 511618

9 918318 4 [o0000)-{ } CAPSCREW, Hex, 5/1618 x 5/8
10 G24855 1 QOO0 ¥ SCREW, Self-tapping, SAB-18 x 172
i1 16549936 1 (001 ) BODY AND FRAME ASSEMBLY
12 105653 1 {000} 1 SEPROCKET
13 106771 t {00008 1 STUD
14 106863 1 (OO0 ! SCRAPER, Body
15 106356 1 {oQagD)- 1 BOTOR
16 181040 1 100000 -1 1 KEY, Hi-pro
17 17121 1 {00000 1 SIDE PLATE
18 173278 b {0000} i FLANGE, Brg.
19 172279 2 {0000} ] FLANGE, Brg.. wifitting
) 173934 2 {OG0a0}H-¢ } HEARING, Cartridge. {wiSetserew]
1 177434 o {ao000)-4 1 SKID
o 1775685 a 0001 1 CLIF, Frame
23 Y1650 4 (0000g-{ 1 MLFT, 3fB-16
249 416965 4 {00000 - H LOCKWASHER, 3/2
25 217377 2 {0000dH-¢ H WaSHER, Flain, 1/4
26 a17378 4 [Qoh0n;-¢ I WASHER, Plain, 2/8
27 9173097 G 108000]1-{ I CAPSCREW, Hex Ha, 5/16-18 x 3/4
el DIDGFE 4 (0oD00)-{ 1 CAPSCREW. Hex Hel., 71614 x 1
29 421959 7 {Loaoo- [ I CAPSCREW, Hox Hd., 1/4-20 x 5/3
20 el ) 4 {00000;- H BOLT, Carriage, 218-18 x 3/4
31 033362 2 (oO000)-( } LOCKNUT, A1 &1E
x2 O2s205 2 OO0 -( 1 CAPSCREW, Hex Hd., 5/16-13 x 5/8
33 G286 1 [OOMa0N-{ ] SETSCREWY, Ski- 5/T6-18 = 5/16
34 930650 4 {00000-{ I KUT, Flange, >way Lack, 71614
35 G23352 1 [{ulululi]e 1 1 LOCKRMLUT, Flangs, 3/8-1&



Group 9817155

simpfil:ify Drive Group

ol /
@ﬁ -
T 13
gy ,a-@—”—u
A / 1
LAffe o MUST BE PARALLEL TD

BLOWER HDUSING WITHIN

/@ﬁi \ h @{\ ﬁﬁ@ 12 WHEN ASSEMELED
| f‘r'
8

Hﬁ%

GREASE WHEN ASSEMBLED 22 % e

LITHIUM RO, 2 9500014707

20

L 24 -
-7 T - - }
____."'-' - _\vd_,-"'
-
H——13
< e®T T
s 12

SPRCCKET MUST BE IM LINE
WITH DRIVEN SPROCKET
WITHIN .0OG.

APFLY GREASE TO ENTIRE LENGTH
OF CHAIN - ND, 4E - 9600014717

NDTE: USE S5TANDARD HARDWARE
TORUUE SPEC, NO. 173209 UNLESS
RTHERWISE NOTED.



Mg Mo, 1650168

Drive Graup

Eimplicity

Ref. Part
Na, No. Oy, Sarlal Na. Dascription
1 106771 1 {00031 H STuD
2 106860 1 OO0 { 1 SHAFT ASSEMBLY
3 10EE14 1 S lalal 5| 1 V-BELT, 110.71~
4 171211 1 (O0000-t ] GUARD, Belt
B 1711220 1 (D0OQGH-( I GUARD, Chain
[ 171242 1 1000000 -{ H CHAIN
7 171246 1 [oonog)-¢ 1 PLILLEY
B 176161 2 [EHOCTICH- § b CLAMP, Housing
g 905123 1 {0000 [ ] KEY, Waodruff, Mo. 9, 3116 = 3/4
10 316850 3 {Q0000-{ b MUT, 2816
11 01 RDE5 3 1000060 -1 1 LOCKWASHER, 38
12 o1 7356 3 [0 0001 1 LOCKWASHER, 516
13 917372 3 0001 ) NUT, 5M16
14 917378 1 QOGO 1 WASHER, Plain, 3/8
15 921210 1 [OOSR i CAPSCREW, Hex Hd., 3/B-16 = 1
16 912 1 [O0000;-1 1 CAPSCREW, Hex Hd., S/16-18= 1172
17 922127 2 (000008-¢ 1 CAPSCREW, Hux HA., 51618 T 2/4
18 G23428 2 (OROQ0H-§ b MLIT, Full Lock, 3/B-15
19 o2XB362 1 [GGOaa]-¢ 1 MNUT, Flangs Lock, 3/8-16
20 9T 1 [0 - 1 SETSCHEW, Sq. Hd., 5/16-1BE x 142
1 106E64 1 {00000]-t H BEARING, Housing
22 1642558 2 {00000)-{ I BEARING, Meadlp
23 821133 1 106000} -[ 1 FITTIMNG, {irease
24 BOGI017 7 1000001 1 WASHER

11-76



Group BEI157-

Eimplicity

Spout & Mise. Group

Ey
1 EIME%@

INSTALL CLIP AT ARPROXIMATELY
A 4% DECREE ANGLE TD CENTER
LINE OF RO[D I'E

/

NOTE: USE STANDARD HARDWARE
TOROUE SPEC. MO- 173208 UNLESS
CGTHERWISE NOTED
~30 31

-@f@/*"’* 2 |
Y o



Mg Neo. 716590168

Spout and Mise. Group

Dimplicily

Ref. Fart
HNa. Ne. Oty Serial No. Braseription
1 171362 1 0G000)-¢ I CAELE ASSEMELY
2 171382 1 §O0000] - } CLAMP
3 175333 1 {0000 I ROO ASSEMBLY, $pout Cantrol
4 176934 1 [ Lagleial i) 3 ) HANDLE GRIP
5 927425 1 10D0Aag)-{ 1 SCREW, Wesher Hd., Teptite, 1f4-20 x 3/&
G 106223 z {EH00-{ I WING NUT
7 10E760 1 {00000 H EXTEMNSION, Spout
2 106762 1 {8 oa0] - I SPOLIT ASSEMBLY
a 106788 5] LO00a0]-§ ! CLIF, Spring
10 121175 1 (000001 1 GUIDE, Linar
1 152050 1 {000gol-1{ 1 GLUIDE, Rod
12 156306 G [OOOG0N-( } FIN
13 185073 i {anaad) - 1 CLIP, Speed
14 17137¢ 1 100000 -4 1 WASHER, Cup
15 172432 1 {00000 { 1 CAP, Fuel Tank, Winlerized
16 177867 1 (00000 - } SUPFORT, Brecket
17 807729 1 [Ex]ulala]u 51 1 CAPSCREW, Hex Rd., 816181 1/4
18 a1 }3s6 1 [Dogank-{ } LOCKWASHER, 5716
14 917372 1 {0001 1 MLIT, Hex, BM1G-18
20 917377 1 LO0o0N-[ 1 YWASHER, Plain, 114
21 217218 2 [DO0DG)-{ H WASHER, Plain, 3/3
22 9MEG2 2 (Ao - H BOLT, Carriege, 51618 = 3/4
23 321210 2 (OgGL0I-{ 1 CAPSCHEW, Hex Hd., 3/B-16 x 1
24 H22000 2 (000001 i PIMN, Cottar
258 H23362 1 1000008 - 1 LOCKNUT, 516
2B 928710 2 {O00m-[ 1 LOCKWASHER, Pyramidal, 2/8
a7 230601 2 { OCHIN- £ I SCREW, Hex Washer Hd,, Taptite, 571618 x 5/8
28 030645 2 {D000m-t 1 NUT, Flange, 3/8
29 230647 1 {ooon0)-§ ¥ LOCKNUT, 9/16-13
20 1654534 1 (000 - I INTEALOCE SWITCH
al 1656658 2 (O0000-[ I ETOP, Balt

11-76



Group GRTTAG

Eimpliciiy

Fush Bar & PTO Group

[ ——

NUT TO BE SNUG
BUT ROD GUIBE MLUST
BE FREE TO ROTATE

MOTE: USE STANDARD HARDWARE
TOROUE SPEC. NO. 173209 UNLESS
OTHERWISE NOTED.




\ifg. No. 16307169

[ J - r J
Bimplicify
Push Bar and PTO Group '
11-76
RAetl. Part
Na. Ne. Ty Serial No. Drascription
1 101026 1 (0000 I PULLEY
2 106787 1 (Q00D-{ H SPRING , Clip
3 154177 2 (QOOGm-t i SPACER
4 158227 a2 [DODa)-( I SPACER
5 1597159 i Lol | } SPRING
G 152034 1 Q00001 ' GUIDE ASSEMBLY, Clutch Aod
7 162115 i IR0O00)-[ 1 STOF, Balt
] 1656632 1 (O0m0)-{ H EPRING
a 171247 1 (00000-( I PULLEY, | dter
10 816621 1 {O00D0N-{ b NUT, Mo 10-23
11 916954 4 {O000-( I NUT, 3316
12 916965 4 (D1 1 LOCKWASHER, 3/8
i3 517386 1 [Q00D0b-{ I LOCKWASHER, 5/16
14 a1 7365 1 (D0000)-{ | LOCKWASHER, Na. 10
15 917642 7 (DOAM-{ ] WASHER, Plain, 5/16
16 219361 z [OnoDok-{ ] CAPSCHEW, Hex Hd, 3/8-16 x 1 3/4
17 Q23427 2 (oot I MUT, Full Lock, 5/16-13
18 Q26267 1 [0S0} ] SCHEW, Flat Hd., No. 10-24 x 5/8
i3 030579 2 {D0gon-[ b CAPSCHEW, Hex Hd., /816 x 1 174
20 1610690 1 [ooga0)-{ } BERAKE SHEAVE
21 1654779 1 (oDapo-{ } PUSH BAR ASSEMBLY
22 1654780 1 [DoOoDk-{ I BRACKET
23 1654781 1 [O08G0H | b ROD
4 1665027 i 1000000 } STUD
5 1655323 1 1E0000- I PIVOT PULLEY ASSEMBLY
26 8101022 1 { CHOCCRb-o 1 COLLAR, Sat
a7 928804 t { QCOb- ] SETSCHREW, 1/4.20 x 3/E



Group G81127-

Deflector & Tine Group

ifey

e

Limmpl

PIN TO TINE
SHAFT AZSEMELY

USE STANDARD HAROWARE
TORQUE SPEC. NO. 173209 UNLESS

OTHERWISZE NOTEDR.

MNOTE:

i0



Mfg No. 1680784

Deflectar & Tine Group

Limplicify

r1-7g

Ref. Fart
blo. No City, Sarial No. Drescription

1 105273 1 {00000 -¢ 1 PLATE END, Daflectur, L.H.

2 105274 1 [ooDon]-¢ H FLATE END, Deflector, R.H.

3 11506% 2 {ooooal-¢ 1 PIN

A 8152001 i} {00D0og)-¢ H TINE BLADE, L.H.

5 QITRLT 20 1000G00-( ] MUT, Hex, Flange, 5/16-18

& 91 E451 ? (CHOO0D-E 1 PIN, Cotter, 178 x 3/4

7 A20562 2 (RO ] BOLT, Carrage, 5716-18 = 3/9

g B1652002 E [3DDO-§ 1 TINE BLADE, R.H.

g 923700 0 [CH3000-¢ 1 BOLT, Carriage, /1618 x 1/2
10 O25360 4 (D04 1 SCREW, Taptite, 5/16-18 » 374
it 1657317 b [oDOOok-{ 1 DEGAL, Sefety
12 1657318 1 L0001 1 DECAL, Drive Control
13 O306ES g (oooom-{ 1 BOLT, Carriaggs, 5F16-18 < &/8
14 1665ESH 1 (oDOG)-1 1 DEFLECTOR
15 16RE0ST 1 (O0006)-{ 1 BEAMA, Reinf., L.H.

16 1656083 1 (Go0on-1 } BAR, Reinf., B_H.

i7 az(48% 18 Q0G0 } CAPSCREW. Hex. FME-20 x 1-1/4
13 B2BEAT 16 {00000 } LOCKMNUT, Hex, 711520

19 t6RE04D Z {ooaon)-( } HURE & PLATE ASEY, Tine

n



Group 581126

Bimplicity

Drive & Chiteh Group

BOLT TGO BE SNUG BUT
LINK ASSEMBLY {ITEM 1T)
FREE TO FIVODT

MOTE: USE STANDARD HARDWARE
TORZUE SPEC. NO. 173209 UNLESS
DTHERWISE NOTELD

12



Mig Mo, T&80194

frive & Ciutch Group

L implicity

11-76

Hef. Fart
Mo, Mo, aty. Larial Mo, Drescripiton
1 1657404 i (0000 - b SPRIMG
2 apE123 2 [ER0n01-1 ] KEY, Waoodrutt, Mo, 3, 3F16 x 374
3 goa2a5 4 [D30001-1 1 CAPSCREW, Hex, 1/4:20 % 112
4 a26204 1 (0000 -1 ' CAPSCREW, Hex, 2/8-16 1
] 0923358 d [ODO0D-§ ] LOCKMNUT, Hex, Full, 1/4-20
6 930645 1 {OOOCHD-§ ] LOCKMNUT, Hex, Full, 3/B-16
7 q23a2g 3 Loooaa-1 1 LOCKNUT, Hex, Full, 3/B-1G
g 1656085 1 A DICIEMH) 1 GUARD, Belt-Pulley
9 1657022 1 1 0QD-1 1 PULLEY { Driven ]
10 170395 1 100000)-[ 1 PULLEY, { Driver 1
11 1655815 1 {00000)-{ } LEVER ASSY, Cluteh
12 aogt2? 1 (aooD0)-( } CAPSCREW, Hex, 3/B-16 = 34
13 91950 4 [aGoom)-[ ¥ PLUT, Hex, Full, 31816
11 o1 BERES 4 [0nnal-¢ I LOCKWASHER, 2/B
15 817358 1 [EH0001-( I LOCKWASHEA, 616
18 917372 1 (0Q000-¢ H NUT, Hex, Full, 51618
17 176432 11 (ooooa}-¢ i wWaSHERA, Plain, 518
i1 019357 z {0Doag)-¢ i CAPSCREW, Hex, 3/8-168x 7/8
19 H30Z66 1 fonoad-i 1 SCREW, Loek, Flange, 5/16-18 x 314
20 1656013 1 (00001 1 STOF, Belt
21 154534 z 100N 1 PULEEY, ldler
22 163011 1 {QOo0)-{ b W-BELT
23 174561 1 10G0a0]-{ 1 PULLEY, ldler
24 917402 2 {0C00)-[ | CAPSCREW, Hex, 3/8-16 x 2
25 1665850 1 100000 ] LIME., Clutch
25 1610404 5 (00000)-f | SPACER
27 1656598 1 {oth00]-( I FIN
28 1655899 1 [0Q000-( H ERACKET, Pullay Suppart
29 1B&E0) 1 [Dooo-{ 1 SUFPORT, Pulley
30 1656084 1 {oooao-{ | GUARL, Idler Pulley
k1| SiE196 2 {ooaaog-1 1 CLIR, Pin
K¥ 9719260 1 §O00¢Hm-{ 1 CAPSCREW, Hew, 3816 x 1-1/2
3 1BE5651 1 {0001 1 FIM, Lock
24 1665813 1 10000081 ¥ ERACKET, Pulley
35 183 1 {agoon)-I b MUT, Hex, Full, 7/1G- 14
36 B2E7 i (30000} I LOCKMLUT, Hex, Half, 3/8-16
a7 165 56E4S 1 [Ean00I1-¢ I CLEVIS ASEY, Adj.
a5 gz21a71 1 [OB0001-¢ i CAPSCREW, Hex, 3/3-16 x 1-3/4

13



Group 9811258

SFmpliﬂify Case Group

AQJUST AGLLER CHAIN DRIVE
TO GIVE 516 CHAIN DEFLECGTION
AT CENTER OF CHAIM SPAN.

TORAUE TO
76 FT. LB5.

ASSEMBLY INSTRLCTIONS

HOLES FOR MOUNTING BEARINGS OMN
LH.AND R.H. GASE MUST BE IN LINE,
DRIVE SHAFT NQ. 28 AND TINE SHAFT
WO, 7 MUST 8E FARALLEL TO EACH
OTHER AND PERPENDICULAR WITH
CASE. SPROCKETS MUST BE IN LINE.

MOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173209 UNLEES
QOTHERWISE NQTED.

14



Mfg. No. 1690194

Limplicily

Case (Group
Ref. Part
Mo Mo Oty Serial Mo. Crescription
1 1085010 4 [GOO00-§ 1 WASHER
z 1063E6 2 [EHA0008-§ b SPACEH
3 157454 2 (onoood-{ | WASHER, Special
4 161069 4 (000D | 1 FLAMNGE, Eearing
7] 170032 1 $0Sa0]-[ 1 GASKET, Case
G 170020 1 100000]- b SPACER, Cuse
7 170030 1 1000003 1 SHAFT ASSY, Tine
8 170053 1 (000a]-¢ 1 Cliali
9 1HFT 1 [30Day-§ } RCLLER
10 170368 2 Lono0a-1 1 WASHER
11 170369 1 (0001 1 SPACER
12 170419 2 (0001 b BEARING
13 16622 4 {00Q00)-( I MUT, Hex, Full, 17420
19 816954 4 {0ao00)-¢ H LOCKWASHER, 1/4
15 917356 1G 1036001 H LOCKWASHER, 5/16
16 H17372 16 [QDQ0CH-§ 1 NUT, Hex, Full, BAE18
117 919318 10 [0ODOo- { } CaPSCREW, Hex, 5/16-13 x 5/8
18 90272 1 [tielalali 0] 1 CAPSCREW, Hux, 1f2- 13 x5
19 932120 1 (OQ00:-1 ] CAPSCREW, Hex, 3/B-16 = 2-1/4
el 972134 1 (ROOD0)-( } LOoEkNUT, Hex, Full, 1/2-12
21 023348 B §D0OgO0I-[ ] BOLT, Carviage, 5/16-18 x 374
27 8923473 1 L0C00]1-( H LOCENUT, Hex, Full, 3816
23 o313y 3 {Qo0nat-1 1 BOLT, Carriage, 1/4-20 < 213, Gr- 5
24 1665644 1 [QoODa-{ } FRAME & HITCH ASEY
25 1656089 2 [0 1 BEARIMNG
26 1655814 4 [OLQ00-[ 1 FLAMGE, Bearing
27 1655824 1 (000g-{ 1 CASE ASSY, Half, B.H.
28 1665827 1 {ooaon)-[ ] SHAFT ASSY. Drive
29 1656830 1 {DOn0}-f 1 CASE ASSY, Half, L _H.
an 917377 1 100000 1 WASHER, Flat. 1/4
21 221320 1 [DO0O0C0-{ } BOLT, Carriage, 1/4-20 x 1-1/4
a2 023358 1 (OB0003-1 b LOCKMNUT, Full, Hex, 1/4-20

13

11-76



Group 981128

Bimpliciiy

Hiteh & Lift Group

aﬁn

MNOTE: USE STANDARD HARDWARE
TOROLUE SPEC. ND. 173203 UNMLESS
OTHERWISE NOTED.

16



Mfg. No. 1690194

Hiteh & Lift Group

Eimplicily

Raf. Part
R Mo, Oy Lerial Mo, Diescription
1 106728 1 [OoO00- 1 CLLIP, Hair Pin
2 157427 2 (O0ER-{ 1 KEY, Syuure
3 919262 2 {0000R)-1 b MUT, Hex, Jam, 12 x 20
4 2122 2 {00000)-( t CAPSCAEW, Hex, 5/16-18 » 1-1/2
5 9287100 2 [Q0Doa)-t ] SCREW, Set, Sg.Hd., 5/16-18 x 3/8, Gr. B
4] 1655654 1 [QDOaoH-§ H LEVER ASSY, Lift
7 1655331 1 PO00a0e-1 1 ROD, Lifs
8 1655832 1 [O00-1 1 PIM, Hitch
a9 16555965 1 LO0000-[ 1 BRACKET ASSY, Draw Bur
10 1656375 1 [Q0a0)-( b TUBE ASSY, Guide
11 918196 3 {00D00)-i ] FIM, Tuick

17

it-78



Graup 981225

SImp’lEffy 42" Snow Plow & Dozer Blade

NOTE: USE STANDARD HARDWARE
TORGLUE SPEC. ND. 173209 UNLESS
CTHERWISE NOTED.

18



Mfg. Mo 1690085

43" Snow Plow & Dozoer Blade

Bimplicity

1i-76

Rel. Part
M MNo. Oty Serial Na. Erescriptian
1 107024 2 (O0000-( H SHOE ASSEMEBLY
2 107045 1 1GRO00H-¢ 1 PILATE WEAH
3 107047 1 LUt R 1 ELADE ASSEMBLY
4 S16550 10 (Doaon - b MNUT, Hex Full, 31816
9 916965 10 [{ali 1 AR H LOCKWASHER, 3/8
3] 923232 4 SUDDO¢H-¢ H BOLT, Carriage, 3816 « 1
7 23347 [ 1 Q00000-¢ 1 BOLT, Carriage, 18 -16 x 3/4

19



Group 981229

slmp.llﬂﬂ!l 427 Snow Plow & Dozer Blade Hitch

% NQTYE: USE STANDARD HARDWARE
TQRQLIE SPEC. NO. 173209 UNLESS
CTHERWISE NQTED.

20



Mifg. No. 1650188

42" Enow Plow & Dorer Blade Hitch

B inmplicity

ir-78

Hgf. Part
Mo o, Oty Sxrial No. Description

1 156306 4 (ooooa)-{ ] FIN

p 176012 & (O0000)-¢ i CLIP, Pin, Salevy

3 160360 1 [DOQO-( 1 FIM, Fivat

4 1603502 1 Do) - b Pies, King

=] 1607311 1 (Do00naj ¢ ] BAR ASSEMBLY, Push

31 1557653 2 (O0000a1-¢ | ERACKET ASEY

7 10678E 1 (00000 -[ b CLIP, spring

& \27130 2 (000008 i CAPSCREW, 3/3-15 x 2-1/4
9 930645 2 {aonoda-§ 1 LOCKMUT, Flange, 3f8-16

21



Group DET305-

Eimplicily

Lift Lever

n—-=a

0

B

—

22

NOTE: USE STANDARD HARDWARE
TOACQUE SPEC. ND. 173209 UNLESS
OTHERWISE NOTED.




#ifg No. 7G30785

Eimplicity

Lifr Lover
11-76
Ri=f, Part
Mo, M. Oy Serial No. Deseription
1 1D6TRY 1 100300]-( 1 CLIP, Spreng
7 153058 1 1000300) -1 1 PIM
3 17111 1 {000 | ] SPRING
4 ¥ 7356 ] 1000400- [ 1 LOCEWASIIER, Spring, 5/16
3} 917372 5 100000)-¢ 1 NUT, Hax, 5f16-18
B 13113 1 100050)-1 1 PIM, Spring, 33 « 1
E 921342 5 0030 - ] CAPSCREW, Hex, 51618 x 3fa
8 F2ETOG 3 0003031 1 SCHEW, Sut, So. Hd., 5/16-18 & 3f3
G 1651055 1 § 000 - [ 1 SPRIMG
10 1650157 1 toaoaom-1 1 EBLTTOMN
Ik iGhi40e 1 (OOO3D-| 1 GUIDE ASSY, Aol
12 1651 /02 1 (onan | | GHIP, Lifr Lewvar
13 1853FAA0 1 (O00aM- [ 1 LEVILIT ABSY, Lift
14 IGELYORE 1 (D000 1 SUHPFPCRT, Shalh
15 1655097 1 (00o0G)- [ 1 QUADAAMT, LiTh
16 165637 1 (R0O00) -1 1 Ha, Latch
17 1656741 1 (SO0 H MO0, Lkt
11 16576448 1 [QLO0CH-§ i LATCH, Lever
1% LOZ2101D 1 (ODOOC-4 ! COLLAR, S
b gimopaz 2 [FROOC-{ i COLLAR, Set
21 10ETRR 2 (DO0eO)-[ 1 LLIP, Hair Pin

23



Group GST26%

Eimplicity

ermp Cart

MOTE: USE STANDARD HARDWARE
TORQUE SPEC. MO, 173209 UNLESS
DTHERWISE NOTED.

24



Mifq. Na. 1600236

Dump Cart

Eimplicify

Ref. Part
Mo, Mo, ity Sorfal Mo Description
1 102005 1 {O0000)-( i FLATE, Box Guidu
Z 102024 1 $00ROG)- 1 FIWVOT, Box assy,
3 102027 t {00000)- I BXLE ASSEMEBELY
4 102035 1 [O0000) - 1 FRAME ASSEMBLY
& 102037 i §0005004-¢ ] TOMGUE ASSEMBLY
& 102040 1 10G00m-( 1 FLATE, Box Catch
r 102051 1 100600} } CLEVIS ASSEMBLY
E 102075 1 {adoog{ 1 SPRING, Torsion .
a 170320 2 10000 [ ! WHEEL & TIRE ASSEMBLY
10 102052 2 003008 - ¢ 1 TIRE
11 153038 2 00000 ( H TUBE, 4.00x &
12 156316 q {oD00I- } EEARING
13 170218 z {00000 1 WHEEL
14 BiE1076 2 {00001 1 BUSHING
15 102004 2 1000D0)-( 1 PIM, Fivo
18 105249 1 {alalHalu} QI ] Pl
17 807731 2 10000081 i CAPSCREW, Hux, 3/8-16 x 1
ht:] 916950 B [ODDm-1 } MNUT, Hex Full, 3/E-16
19 916365 3] {0g0Dp0)-1 ] LOCKWASHER, 3/8
20 91737E 3 1000301 1 WASHER, 3/8
el 917393 2 (D000t ] CAPSCREW, B/18-18 x 1 3fg
22 ST74A00 z [{elala vl H] 1 CAPSCREW, Hex, 3/8-16x 1 1/4
23 918788 3 10003014 1 PIN, Quick
24 518433 2 [DRoRM-{ ] WaASHER, Plain, 3/4
25 Q5469 2 {ooono)- [ 1 PIMN, Cowter, 3416« 1 152
6 919362 z {000030)-4 ] CAPSCREW, Hex, 3/8-16x 2 1/4
27 A23362 2 1000003-[ I MUT, Hex Fuli, 5/16-18
23 023428 1 §000GM-[ ] MNUT, Hex Full, 3/B-16
29 230606 1 1000001 I CAPSCREW, Hex, 3/B-16 « 2 3/4
30 1655704 1 {DO0R0)-[ 1 TRALLER & END GATE ASSY.
31 T0E02 1 { OO0)-{ } BODY, Trailer
32 102003 1 §O0e00-[ 1 GATE EMD

2%

71-76



Graug 5871549

B implicify

Rear Grass Catcher

TOROUE TO 5060 FT./LBS.

il
=
i K

MOTE: USE STANDARD HARDWARE
TORQUE SPEC. WO, 175208 UNLESS
OTHERWISE NOTED.



Mig. No. 1690229

[ - [}
Himplicify
Rear Grass Catehet .
11-7E
Aef. Part
N, No. Oty. Sarial No. Dascription
1 1655628 1 100020]-{ ] BAFFLE AS5Y
2 1656053 1 {0001 1 BAFFLE ASSY, Dizcharge
2 1656415 1 {0oopod-{ b ADAPTOR, BMawer
4 1656451 z {0a0on)-{ b BLADE
[+] 1656599 1 {00600 - I FRAME ASSY, Bag
] 1656643 1 [O001-{ 1 BAG, Gruss
7 1656650 1 {00301 1 TUBE, Dischargs
B 1656080 1 [QQD00KL 1 DEFLECTOR
| 1656982 1 (a0000]-1 I DECAL, Warning
14} 1666030 1 (ooooaj-{ 1 COVER ASSY
1 932938 13 (GOnoal-¢ 1 WASHER, 11/64 x 1/2 0.0,
12 925537 10 COIQCCH-§ ] BIVET, Blnd, 5/32
13 1656615 1 (ooooo-§ } SCHREEM
14 158227 Z PODQOCH-E 1 SPACER
15 11612 1 (OQO0-§ 1 PLEL, Clip, Safety
16 S08055 15 (ODOO0-§ 1 LOCKWASHER, Mo. 10
i7 9] 6E22 3 (00000504 1 MUT, Hex, 1/4-20
i8 916950 2z 100004 1 NUT, Hex, 3/6-16
19 923905 22 $R0000-{ 1 WASHER, 3f16
20 o1 6964 3 {000 1 LOCKWASHER, 174
™ 8164965 2 (Doaoo)-{ } LOCKWASHER, 35
22 a17a66 1 {D0ooD)-( } LOCKWASHER, 5/16
23 o17372 1 [D0a60)-1 } NUT, Hex, 5/16-18
24 917377 1 100000-{ } WASHER, 1/4
25 17387 6 10000001 ] WASHLR, 23
25 917415 15 {Q030M-{ } MUT, Hex, No. 10-32
27 9219681 3 {000D0)-{ ] CAPSCREW, Heax, 1/4-20 x 1-1/4
5 ria bl 15 {00000]-( H SCREWL Phil. Mo, 10:37  3/8
20 HI27E3 1 10Q000]-[ ] BOLT, Carriage, 5A16-18 x 374
30 822110 2 {ooGoni-( | BOLT, Carriags, 3/8-16 « 374
31 SXIBE6 3 {08000k } SCREW, Hex, Taptite, 5/16-18 x 1)2
a7 307D 2 (O0no) - 1 CAPSCREW, Hex, 3/816 = 1-1/4
23 1656620 1 [OCH00-I 1 SUPPORTY ASSY, Fnme
A4 331841 3 i kIu] o H NUT, Push Qn
35 1666684 4 (000D0OY-( i CLIF, Cover
(] 1 [00Q001-¢ 1 COVER
a7 1656896 1 1000M-t 1 AMNGLE, Screen

27



Group 3812590

Eimplicity

Vacuum Coflector Housing & Engine Group

PLACE 1657149 DECAL
TC READ FRQM FRONT

CENTER MUFFLER SHEILD
OMN MUFFLER

FOSITION MLIFFLER
WITH LOUVERED

OFENINGS PQINTING
TOWARD THE REAR

FORM IN L SHAPE
AND ATTACH TO
BOTH BOLTS QF
MOUNT

POSITION SPACER WICHAMREER
QN OUT SIDE TOWARD FAN HOUSING

PLACE 1657137 DECAL-
THROTTLE TO REA[ FROM
THE FRONT

PLACE I.D, PLATE 1656383
ON LEFT SIDE OF FRAME

NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 17320% UNLESS
OTHERWISE NOTED.

28



Mig No. 1690225

Vacuum Collector Housing & Engine Group

L implicily

7i-76

Ref. Part
Ne. Mo iy Serial No. Descripticn
1 123045 1 (0DOg-§ 1 PLATE, Engine
z 122144 1 [oDOao-{ } WASHER, Speoial, 21/64 = 1-1/4
3 157081 4 (OG0a0-1 } SFACER
4 153085 d (O000m-1{ 1 CONMECTOR, Cushion
B Q05850 1 0000031 t KEY. 36 x 3G x 1
& 917355 24 (Q000M-1 ] LOCKWASHER, Sprion, 5/16
7 817372 24 1R0000-{ b MUT, Hex, B/16-18
B 819923 4 (D0000) - b CAPSCREW, 51612 = 1-1/2
a G287 21 t SELTEM)- [ } SCREYY, et Sq. Ho., Cup. Pr., 5/16-18 x 1/2
10 LI2EE0 1 10006011 i LOGKNUT, Pipe, Mo, BL-50
11 1654907 1 {00001 b SPACER
12 1656868 1 (D030 ] FRAME A455Y
13 1666572 1 {oaonol-( ! PLATE, Housing Support
14 1666573 1 {0ohon)-( H HOUSING
15 1 100001 - | EMGIMNE, Briggs & Stration, 4 H.P.
16 1657332 1 10000 ¢ 1 FAM ASSY
17 1667456 4 (D04 I BAR ASSY
18 Ll i {ooooa}-{ 1 CAPICREW, 5/16-24 x 1
13 1657460 H {CODDOE-4 1 STRAP. Ground
0 1657477 i [EHODEH-§ | SHIELD ASSY, Muffler
4| 1657505 1 (OO 1 MUFFLER
22 921982 4 (oooao-{ 1 CAPSCEEW, 5/16-24 x 1-1/4

29



Group 9812871

Birmpliciiy

Vacowm Coltector Mise, Group

f“?ﬁffl '

“’rﬁ F g ,

;1

Y 4
| (e 2 ! nnnnnnnnnnnnnnnnnnnnnnnn
L 3209 U



Mig. No. 1690226

Vacuum Collector Mise. Group

Limplicity

Reft. Fart

Mo. Nuo. Chty. Serial No. Deescri ption
1 17378 2 {0CHIQTH-§ 1 WASHER, Flain, 3/5
z G2BRES 2z {0000-8 1 SCAREW, Bd. Hd., 1/4-20 x 2
3 1657402 1 (OO0 1 HOSE ASSY, Cutlat, 5 Dia.
4 30673 2 (DQOQH-{ 1 CAPSCEEW, Hex, Hd., 3/B-16 x 1-1/4
8 1657403 1 {DOOoD)-{ } HOSE ASSY. Inler, 77 DHa,
g 123065 1 {00gon)-[ b CLAMF, Hase
7 122067 1 {Dogoa}-[ b CLAMPE, Hose
i) 158227 2 10a000)-t H SPACER
g 1602 1 L0CHI001-( 1 CLIP, Pin Sefety

0 oi16622 2 (OG-S 1 NLIT, Hax, 17420

11 Q16054 2 (a0000)-{ 1 LOCKEWASHER, Spring, 174

i1

11-76



Kimplicify

— 7R

//’F:\' TN\Eﬁ—m
=

% > NS N\\} 4 B

3



AMfg. No. 1680031

Aoving Mpzzie

Eimplicily

11-76

Ref. Part
Mo. Mo, Ory. Suriaf No. Descriptian
i 123066 1 {00000)- [ 1 CLAMP, Hose
2 123111 1 {00000)- b FLAMGE, Hoze
3 123127 1 SO0 - b HOSE ASSY
4 123128 2 100000} ] CLAMP, Hase
5 12312% 1 1000001-¢ 1 HAMNDLE, Hose
[ 916622 1 {00000)-§ I MNUT, Hex, 1/4-20
7 816964 1 {Q3000) -1 H LOCKWASHER, Spring, 174
8 917356 2 {00000)-¢ b LOCKWASHER, Spring, 5/18
a 917397 z {00000)-{ b CAPSCREWY, Hex Hu., 5/16-158 x If4
0 ara6a 2 10600 -4 ! NUT, Wing, 5/ 1613
11 DZa806 1 (OCH00-¢ H SCREW, Rd. He., 1420 = 3

33



42" Vacuum Coffector Adaptor
3687 Vacuum Collector Adaptor

ST TR
as g Mt

ity

\areneammasALRAL. ......FJ/.

::E;/,. 2

ot

=

7.7/

Group 8871283

7

Graup 88712592

3



Mig. Mo. 1650227

42" Vacuum Coffector Adapror

Limplicity

17-76

Ref. Part

Mo M. Dy, Berial Mo. Dascription

1 1857007 1 (00000 -4 1 ADAPTOR, 427 Mower

2 817356 1 (Q0nOqK-i | LOCKWASHER, Spring, 516

3 917372 1 a1 1wlnln] o4 1 MUT, Hex, 5/16-18

i Q17642 2 [CHBC0CH- ] WASHER, Flain, 518

5 970554 1 [DR000-C 1 BOLT. Carriuge, 5M&18 x 1-1/4

6 921042 2 LR ] NUT, Push, 3/8

7 1611549 2 (O000-§ I WasHER

Mig No. 1880228
I8 Vacuum Colfector Adaptor
i1-7g

Ref. Part
Mo, N iy, Sarial Nao. Daseription

1 TEST1ES 1 {00003-¢ I ADAFTOR, 36" Mower

2 417368 1 {00g0G1-[ ] LOCKWASHER, Spring,. 5/16

3 323325 1 {D0goo)-[ ] CAPBCHEW, Hex, 5618 = T/B
4 BE0652 1 100000)-§ I MUT, Retaincr, 51618

7] G31642 2 100800] - ¥ NLIT, Push, 3/8

3] E1681183 3 100000)-[ ] WASHER

35



Group 881409

Kimplicify

Vacuum Coltecror Cart Cover

NOTE: USE STANDARD HARDWARE
TOROUE SPEC. NO. 173209 LINLESS
OTHERWILSE NOTED.

36



Mig Ne 16800395

Vacuum Coflectar Care Cover

Bimplicity

Ref. Fart
Wo. Bla ity Sarial Na.
1 177817 1 § Q00 }
2 178187 2 {000a0]-{ }
2 178188 2 {000on)-{ ¥
4 1719 2 {00000)-{ }
5 178192 2z (OO0 I
& 159134 G 100000+ [ b
7 163065 2 {0aogR-{ H
o 170000 z [ooonn]- '
4 170001 2 {J8G00}-( H
10 1700402 2 {Qo0Daj-{ H
11 1701134 B [MI000L-§ H
12 178189 4 [DQ0CH-§ 1
13 172190 1 [oDoO0- 1
14 178158 2 L0004 1
15 816950 4 (oDoao-o 1
16 9173743 g (oDOoDm-§ 1
17 017397 4 LOD00N-1 1
18 o1 7400 1 P00 1
14 917547 51 Q00008 1
20 218452 2 00D }
1 H23362 L (ODOoD-{ 1
22 023428 5 [elnla, i s 1 0] }

3

11-76

Description

COVEN, Cart

FANEL, Side

BAIL

BAHR, Reinf., Side

EAH, Reinf., End
WASHER, Speciul

STOPR, Bell

LATCH

LATCH, Rad

LEWER

LIMNF, Rupair

Pire

BAACKET

BRAACGEET

MUT, Hex, 3/B-1G
WASHER, Plain, 2/8
CAPSCREW, Hex Hd, 5/16-18 x 3/9
CAPSCREW, Hox Hd., /816 x 1-1/4
WASHER, Plain, 5718

PN, Cotter, 173 x 1

MUT, Hex Leck, 81615
MWUT, Hex, Full Laock, 3/8-18



Group 981000

implicify Wb Caps

Group 981600 Hour Meter

MOTE: USE STANDARD HARDWARE
TORCQUE SPEC NO. 173029 UNLESS
CTHERWISE ROTEQ.



Mg Ne. 16800037

Limmplicify

Hub Caps
11-76
Ref. Part
Ng- Na. Ty, Barial MNo. Description
1 156210 2 [Q0Q0-¢ 1 AP, Hub
2 1EE211 2 (000G 1 CAR, Hub, Fran
Mg No. 1680157
Haur Meter
Redf. Part
Mo Na Gy, Sarial No. Description
1 112303 1 (30003 - 1 METER, Huur
2 172096 1 [ODOo)-§ 1 ADAPTLA
3 1656083 1 [CROITACICH- 1 WIRE ABSY
4 1729498 1 [O0Q00T-§ 1 WIAE, Muyter ta Ground
g 1G5E5932 1 [ODO0-; 1 COMMNECTOR ASSY
B 9218430 1 (D000 ] LOCKEWASIER, External Teoth, 1/4
7 MeE22 1 {GDOa0- 1 MUT, Hex, Full, 1/4-20

3



Group S9814E51-

SIIIIPII. Ef"’ Winterizing Kit

Group _881460- Hub Caps

40



Mfg. No. 1690151

Eimplicily

Winterizing Kit
11-76
Raof. Fart
M. Mo, Dby, Serial No. Dascription
1 10698 1 {00001 1 CaP, Winierizeel
2 130252 1 (QDOOQL-¢ 1 FLLM, Shield
3 16851562 i {Q000oaj-i 1 DEFLECTOR, Heat
Mg, No. 1690181
Hulb {aps
11-76
Rt Part
MNa. MNa. Oy, Sarial Na. Tastription
1 156210 2 {D00D0)-{ ] CAP, Front Hub
2 1685825 s 10006001 ] CAP, Hub

8












TORQUE SPECIFICATION FOR .
STANDARD MACHINE HARDWARE

Tolerance 110%

must meet this specification.

SIZE saeGRaDE 2 { | saecrave #s @ SAE GRADE #8 @
8-32 19 in./Lbs 30 In.{Lhbs. 41 In.f Lbs.
B-36 20 - K] " 43
10-24 27 - 43 60 "
4032 K| " 43 " &3
1/4-20 B6 " 8 Fr.fbhs i2 Ft./Lbs.
1/4.28 Fi " 10 14
51618 1 Ft./Lbs ' 17 " 25
b 1624 Ié * 19 5 "
3/816 20 o _ 30 45 o
. 37824 23 ” 35 a0 '
7/16-14 <0 " L 70
711620 35 " 55 - 80 -
/213 50 " 7o - 110
143-20 ch " 90 120 "
_8/1620 65 ” 10 H 150
9/ 1518 75 " 120 170
2f83U B0 o 1EQ " 220
5/8-18 100 - 180 240
3/410 160 " 260 " 386 "
3/ 416 180 " 300 " 420 "
7/89 140 Y 400 600 "
7/B14 155 v 440 §60 *
1-8 220 - 580 00 "
1-12 240 - - G440 1,000 "
NOTES: BOLT HEAD MARKING
B.A.E. GRADE:
1. These Furque values are 1o ba Ufud far all Simplicity ha!'dware 2 O
excludirg: Locknuts, self-tapping screws, thraad forming screws,
and sheet metal screws. 5 @
2. Unless otharwise noted on assembly drawings all torque valuas 8 @






